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Standards:

The Equipment under Test (EUT) has been tested at SGS’s (own or subcontracted) laboratories.
The following table summarizes the specific reference documents such as harmonized standards
or test specifications which were used for testing as SGS’s (own or subcontracted) laboratories.

Identity Document Title Version
FCC OET
Bulletin 65
supplement C

Evaluating Compliance with FCC Guidelines for Human Exposure
to Radiofrequency Electromagnetic Fields

IEEE Recommended Practice for Determining the Peak Spatial-Average
IEEE1528 Specific Absprption Rate (SAR) in the Humgn Head from Wireless|5nn3
Communications Devices: Measurement Techniques

In the configuration tested, the EUT complied with the standards specified above.

Remarks:

This report details the results of the testing carried out on one sample, the results contained in this test report do not
relate to other samples of the same product. The manufacturer should ensure that all products in series production are in
conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration
other than that detailed in the report, the manufacturer must ensure the new system complies with all relevant standards.
Any mention of SGS-CSTC Shanghai GSM Lab or testing done by SGS-CSTC Shanghai GSM Lab must approve SGS
Shanghai GSM Lab in connection with distribution or use of the product described in this report in writing.
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1. General Information |

1.1 Test Laboratory
GSM Laboratory
SGS-CSTC Standards Technical Services Co., Ltd Shanghai Branch
9F,the 3rd Building, N0.889, Yishan Rd, Xuhui District, Shanghai, China
Zip code: 200233

Telephone: +86 (0) 21 6495 1616
Fax: +86 (0) 21 5450 0149
Internet: http://www.cn.sgs.com

1.2 Details of Applicant
Sagem Mobiles

Name:
2,rue du Petit Albi
BP 28250

Address: 95801 CERGY PONTOISE Cedex

Contact Person: Mr. Jean MARQUET

1.3 Description of EUT(S)

Brand name SAGEM

Model No. BZ2008S1

Status of Product Production

Hardware Version VOXx

Software Version E N, TC

Serial No. IMEI: 35362502000280-1

Battery Type BD-L4B Lishen 287144366

Mono Headset 189515489

Stereo Headset 189660148
Bluetooth headset BTH8 189791810
Modulation Mode GMSK

Tx: 1850~1910 MHz
Rx: 1930~1990 MHz

Frequency range PCS1900
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Nominal Maximum RF
Conducted Power

PCS1900: GMSK/30.0dBm

1.4Test Environment
Ambient temperature: 22.0° C
Tissue Simulating Liquid: 22.0° C

Relative Humidity: 45%~55%

1.50peration Configuration
Configuration 1: GSM 1900, LeftHandSide Cheek & 15° Tilt Position
Configuration 2: GSM 1900, RightHandSide Cheek & 15° Tilt Position
Configuration 3: GSM 1900, BodyWorn (1.5cm between EUT and phantom)
Configuration 4: GSM 1900 Additional tests due to antenna approaching mouth

(0.5cm between EUT Top and Flat phantom)

1.6 SAM Twin Phantom

The SAM twin phantom is a fiberglass shell phantom with 2mm shell thickness (except the ear
region where shell thickness increases to 6mm). It has three measurement areas:
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* Left hand

* Right hand

* Flat phantom

A white cover is provided to tap the phantom during off-periods to prevent water evaporation and

changes in the liquid parameters. Free space scans of devices on the cover are possible.

On the phantom top, three reference markers are provided to identify the phantom position with

respect to the robot.

Phantom specification:

Construction: The shell corresponds to the specifications of Specific Anthropomorphic
Mannequin(SAM) Phantom defined in IEEE 1528-2003,EN 50361:2001 and
IEC 62209.1t enables the dosimetric evaluation of left and right hand phone
usage as well as body mounted usage at the flat phantom region. A cover
prevents evaporation of the liquid.

Shell Thickness 2+0.2mm

Filling Volume Approx.25 liters

Dimensions Height: 850mm Length: 1000mm Width: 500mm

1.7 Device Holder for Transmitters

The SAR in the phantom is approximately inversely proportional to the square of the distance
between the source and the liquid surface. For a source in 5mm distance, a positioning uncertainty of
10.5mm would produce a SAR uncertainty of £20%. An accurate device positioning is therefore
crucial for accurate and repeatable measurements. The positions, in which the devices must be
measured, are defined by the standards.

The DASY device holder is designed to cope with different positions given in the standard. It has two
scales for the device rotation (with respect to the body axis) and the device inclination (with respect
to the line between the ear reference points). The rotation centers for both scales are the ear
reference point (ERP). Thus the device needs no repositioning when changing the angles.

The DASY device holder has been made out of low-loss POM material having the following dielectric

parameters: relative permittivity "=3 and loss tangent _=0.02. The amount of dielectric material has
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been reduced in the closest vicinity of the device, since measurements have suggested that the
influence of the clamp on the test results could thus be lowered.

1.8 Description of Test Position
1.8.1SAM Phantom Shape

HEQI—E LEQHE

Figurel—front, back, and side views of SAM (model for the phantom shell). Full-head model is for illustration purposes
only—procedures in this recommended practice are intended primarily for the phantom setup of Figure 2. Note: The center

strip including the nose region has a different thickness tolerance.

ot o

Figure 2—Sagittally bisected phantom with extended perimeter (shown placed on its side as used for SAR measurements)

=

80-100 mun
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EJ:EC

Wm refarerce palm

sniranca to aar canal

Figure 3—Close-up side view of phantom Figure 4—Side view of the phantom showing showing the
ear region, N-F and B-M lines, relevant markings and seven cross-sectional and
seven cross-sectional plane locations plane locations

1.8.2 The following pictures present the different DUT constructions.

vertical vertical
center line center line
w2

w2

acoustic

horizontal ///'
line
A

AcoUsie B _ outpul
output _ bottom of -
bottom of handset =-' B
o~ handset \
LFH‘I w2
Figure 5a—Handset vertical and horizontal Figure 5b—Handset vertical and
reference lines—“fixed case” horizontal reference lines—“clam-shell case”

1.8.3 Definition of the “cheek” position:

a) Position the device with the vertical centre line of the body of the device and the
horizontal line crossing the centre of the ear piece in a plane parallel to the sagittal
plane of the phantom ("initial position" see Figure 6). While maintaining the device in
this plane, align the vertical centre line with the reference plane containing the three
ear and mouth reference points (M, RE and LE) and align the centre of the ear piece
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with the line RE-LE;

b) Translate the mobile phone box towards the phantom with the ear piece aligned with
the line LE-RE until the phone touches the ear. While maintaining the device in the
reference plane and maintaining the phone contact with the ear, move the bottom of
the box until any point on the front side is in contact with the cheek of the phantom
or until contact with the ear is lost.

1.8.4 Definition of the “tilted” position:
a) Position the device in the “cheek” position described above;
b) While maintaining the device in the reference plane described above and pivoting
against the ear, move it outward away from the mouth by an angle of 15 degrees or
until contact with the ear is lost.

Figure 6 - Definition of the reference lines and points, on the phone and on the phantom and initial position

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon
request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The
result shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report
shall be reproduced except in full, without written approval of the Company.

SHGSM
SGS-CSTC Standards Technical Services, Co, Ltd 9/F, 3 Building, No. 889, Yishan Road, Shanghai, China 200233 t (86 -21) 61402666*2736 f (86 -21) 54500149 WWW.CN.Sgs.com
Shanghai Branch GSM-Laboratory [IEsts i edey 198 889 ) 3 £14% 9 & ﬁlﬂéﬂ 1200233 t (86 -21) 61402666*2736 f (86-21) 54500149 e  sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)



Report No.:. GSM11082158-2
Issue Date: Aug 08, 2008
Page 12 of 98

L |
Front vigw a
L g |
4 !
i
Cenirs lins { == \ Centrs line
158

Top view

Cheek position Tilt position

Figure 7 -“Cheek” and “tilt” positions of the mobile phone on the left side

1.9Recipes for Tissue Simulating Liquid
The following tables give the recipes for tissue simulating liquids to be used in different frequency

bands.
Ingredient 835MHz 1900MHz
Water 40.29% 55.24%
Sugar 57.90% -
Salt (NacCl) 1.38% 0.31%
DGBE - 44.45%
Preventol 0.18% -
HEC 0.24% -
Relative Permittivity 41.5 40.0
Conductivity (S/m) 0.90 1.40

Table 1: Composition of the Brain Tissue Equivalent Matter

Ingredient 835MHz 1900MHz
Water 50.75% 70.17%
Sugar 48.21% -

Salt (NaCl) 0.94% 0.39%
DGBE - 29.44%

Preventol 0.10% -
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HEC

0.00 -
Relative Permittivity 55.2 53.3
Conductivity (S/m) 0.97 1.52

Table 2: Composition of the Body Tissue Equivalent Matter

1.10 Measurement procedure

Step 1. Power reference measurement
The SAR measurement was taken at a selected spatial reference point to monitor power variations
during testing. This fixed location point was measured and used as a reference value.

Step 2: Area scan
The SAR distribution at the exposed side of the head was measured at a distance of 3.9mm from
the inner surface of the shell. The area covered the entire dimension of the head and the
horizontal grid spacing was 20mm*20mm.Based on the area scan data, the area of the maximum
absorption was determined by spline interpolation.

Step 3: Zoom scan
Around this point, a volume of 30mm*30mm*34mm (fine resolution volume scan, zoom scan) was
assessed by measuring 7*7*7 points. On this basis of this data set, the spatial peak SAR value
was evaluated with the following procedure:
The data at the surface was extrapolated, since the center of the dipoles is 2.1mm away from the
tip of the probe and the distance between the surface and the lowest measuring point is 1.2mm.
(This can be variable. Refer to the probe specification) The extrapolation was based on a least
square algorithm. A polynomial of the fourth order was calculated through the points in z-axes.
This polynomial was then used to evaluated the points between the surface and the probe tip. The
maximum interpolated value was searched with a straight-forward algorithm. Around this
maximum the SAR values averaged over the spatial volumes (1g or 10g) were computed using the
3D-Spline interpolation algorithm. The volume was integrated with the trapezoidal algorithm. One
thousand points (10*10*10) were interpolated to calculate the average. All neighboring volumes
were evaluated until no neighboring volume with a higher average value was found.

Step 4: Power reference measurement (drift)
The SAR value at the same location as in step 1 was again measured. ( If the value changed by
more than 5%, the evaluation is repeated.)

1.11 The SAR Measurement System

A photograph of the SAR measurement System is given in Fig. a.
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This SAR Measurement System uses a Computer-controlled 3-D stepper motor system (Speag
Dasy 4 professional system). A Model ES3DV3 3088 E-field probe is used to determine the internal
electric fields. The SAR can be obtained from the equation SAR= o (|Ei|?)/ p where ¢ and p are the
conductivity and mass density of the tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

i Astandard high precision 6-axis robot (Stabile RX family) with controller, teach pendant and
software. An arm extension for accommodation the data acquisition electronics (DAE).

i Adosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for usage in tissue
simulating liquid. The probe is equipped with an optical surface detector system.

i Adata acquisition electronics (DAE) which performs the signal amplification, signal multiplexing,
AD-conversion, offset measurements, mechanical surface detection, collision detection, etc.
The unit is battery powered with standard or rechargeable batteries. The signal is optically
transmitted to the EOC.

i The Electro-optical converter (EOC) performs the conversion between optical and electrical of
the signals for the digital communication to DAE and for the analog signal from the optical
surface detection. The EOC is connected to the measurement server.

Marrats Cavael Deow ac

—|

e
[ ——

Hignal werpn 0 O 1 P € S

PagiusTasd Sene

L — e
DASYY I—
q M

Lo ark Fandani

Fig. a SAR System Configuration

i The function of the measurement server is to perform the time critical tasks such as signal
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filtering, control of the robot operation and fast movement interrupts.
i Aprobe alignment unit which improves the (absolute) accuracy of the probe positioning.
i  Acomputer operating Windows 2000.
i DASY4 software.

i Remote control with teach pendant and additional circuitry for robot safety such as warning
lamps, etc.

i The SAM twin phantom enabling testing left-hand, right-hand and body-worn usage.
i  The device holder for handheld mobile phones.
i Tissue simulating liquid mixed according to the given recipes.

i Validation dipole kits allowing to validating the proper functioning of the system.

1.12 SAR System Verification

The microwave circuit arrangement for system verification is sketched in Fig. b. The daily system
accuracy verification occurs within the flat section of the SAM phantom. A SAR measurement was
performed to see if the measured SAR was within +/- 10% from the target SAR values. These tests
were done at 1900MHz. The tests were conducted on the same days as the measurement of the
DUT. The obtained results from the system accuracy verification are displayed in the table 1 (SAR
values are normalized to 1W forward power delivered to the dipole). During the tests, the ambient
temperature of the laboratory was in the range 22°C, the relative humidity was in the range 60% and
the liquid depth above the ear reference points was above 15 cm in all the cases. It is seen that the
system is operating within its specification, as the results are within acceptable tolerance of the
reference values.

Fig. b the microwave circuit arrangement used for SAR system verification
A. Agilent Model E4438C Signal Generator

B. Mini-Circuit Model ZHL-42 Preamplifier
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9GS

C. Agilent Model E4416A Power Meter
D. Agilent Model 8481H Power Sensor
E. HT CP6100 20N Dual directional coupler

F. Reference dipole antenna

L Target Target
Validation | Frequency Measured | Measured | Measured
: SAR 1g SAR 10g
Kit MHz SAR 1g SAR 10g Date
(250mW) | (250mW)
1900
b1900%5 Body 9.34 4.97 9.23 4.79 2008-07-23
5d028 1900 9.62 4.93 2008-07-24
Head %5 oid 9.77 4.98 2008-07-27

Table 1. Result System Validation
1.13 Tissue Simulant Fluid for the Frequency Band 1900MHZ

The dielectric properties for this body-simulant fluid were measured by using the HP Model 85070D
Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in conjunction with Agilent E5071B
Network Analyzer (300 KHz-8500 MHz). The Conductivity (o) and Permittivity (p) are listed in Table
1.For the SAR measurement given in this report. The temperature variation of the Tissue Simulant
Fluid was 22°C.

. il o Simulated
Fre('(\q/ll:_lezr)\cy T_:_?;lée Gimit/M&aAZured Perrrgg;uwty Cond(l:’(;tlwty Fissue

Temp (°C)

Body Recommended Limit 53.3¥5% 1.52%5% 20-24

Measured, 2008-07-23 51.62 1.566 22.2

1900 Recommended Limit 40.0%5% 1.40%5% 20-24

Head Measured, 2008-07-24 41.18 1.374 22.2

Measured, 2008-07-27 41.31 1.363 22.5

Table 2. Dielectric parameters for the Frequency Band 1900MHZ

1.14 Test Standards and Limits

Standards:
According to FCC 47 CFR §2.1093(d) the limits to be used for evaluation are based generally on
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criteria published by the American National Standards Institute (ANSI) for localized specific
absorption rate (SAR) in Section 4.2 of “IEEE Standard for Safety Levels with Respect to Human
Exposure to Radio Frequency Electromagnetic Fields, 3KHz to 300GHz,” ANSI/IEEE C95.1-1992,
Copyright 1992 by the Institute of Electrical & Electronics Engineers, Inc., New York, New York
10071.

Uncontrolled Environment
Human Exposure :
General Population

Spatial Peak SAR 1.60 mW/g
(Brain) (averaged over a mass of 1Q)

Table 3. RF Exposure Limits
Notes:
1. Uncontrolled environments are defined as locations where there is potential exposure of
individuals who have no knowledge or control of their potential exposure.
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2. Summary of Results

Test Configuration SAR, Averaged overlg/ 10g(W/kg) Temperature
PCS Verdict
Channel/Power(dBm) Low/30.4 Middle/30.1 High/29.5 (C)
Cheek 0.742/0.416 0.606/0.345 0.560/0.308 22 Passed
Slide off
Tilt - 0.175/0.103 -- 22 Passed
Left Cheek -- 0.355/0.209 -- 22 Passed
Slide on
Tilt -- 0.088/0.053 -- 22 Passed
Worst Case With BT 0.734/0.412 - -- 22 Passed
Cheek 0.648/0.346 0.572/0.303 0.686/0.356 22 Passed
Slide off
Tilt -- 0.169/0.101 -- 22 Passed
Right Cheek - 0.222/0.136 - 22 Passed
Slide on
Tilt -- 0.175/0.105 -- 22 Passed
Worst Case With BT -- 0.582/0.300 22 Passed
Slide off 0.5cm -- 0.650/0.351 22 Passed
Addtional
Slide on 0.5cm -- 0.683/0.388 -- 22 Passed
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Temperature
PCS Channel/Power(dBm) Low/29.0 Middle/28.6 High/28.0 Verdict
()
22
. Headset -- Passed
Slide off 189515489 0.506/0.300 --
Headset 22 Passed
Body Slide on 0.673/0.404 0.636/0.378 0.534/0.316
189515489
GPRS
Worst Case With
£]-5cm) . CyPeadse 0.594/0.354 - - 22 Passed
189660148
Worst Case With BT 0.501/0.297 -- -- 22 Passed

Maximum values

Frequenc Conducted 19 Power |Amb. Tem
Ban?l (MHZ) EUT position Output Average Drift(dB) (‘:C) P Verdict
Power (dBm) | (W/kg)
Left/Cheek/Low/Slide off 30.4 0.742 -0.037 22 PASS
Right/Cheek/High/Slide off 29.5 0.686 -0.163 22 PASS
1900 .

Body/GPRS/Low/Slide on/1.5cm
with headset 189515489 290 053 -0.081 22 PASS
Addition/CS/Mid/Slide on/0.5cm 301 0.683 &p60 22 §s

Note:

1. In PCS1900 band, the low, middle and high channels are CH512/1805.2MHz, CH661/1880.0MHz and
CH810/1909.8MHz separately.

2. Additional tests are performed to verify and eliminate the effect due to antenna approaching mouth.

3. The Max power drift is -0.278db under the configuration: PCS1900-Rightside-cheek-middle channel.
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3. Instruments List

Instrument Model Serial number NO. Dm?°“?“
Calibration
Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A
Dasy 4 software V 4.7 build 44 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2008.1.18
DAE DAE3 569 GSM-SAR-023 2007.11.19
1900MHz system validation dipole D1900V2 5d028 GSM-SAR-020 2007.12.21
Phantom SAM 12 TP-1283 GSM-SAR-005 N/A
Robot RX90L F03/5V32A1/A01 GSM-SAR-006 N/A
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2007.12.18
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2007.12.18
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2007.12.18
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-033 2007.12.18
Agilent power meter E4416A GB41292095 GSM-SAR-010 2007.12.18
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2007.12.18
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2007.12.18
R&S Uppersal trsgti:rcomm”"icaﬂon CMU200 103633 GSM-AUD-002 2007.12.18
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4. Measurements |

4.1 PCS1900-Leftside- Cheek-Mid-SlideOff

Date/Time: 2008-7-27 14:13:01

Test Laboratory: SGS-GSM

GSM1900--LeftHandSide-Cheek-Mid-Slide Off

DUT: KS005AWO02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171
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Cheek position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.661 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.70 V/m; Power Drift = -0.111 dB

Peak SAR (extrapolated) = 1.03 W/kg

SAR(1 g) = 0.606 mW/g; SAR(10 g) = 0.345 mW/g

Maximum value of SAR (measured) = 0.686 mW/g
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dB
— 0.000

—-3.32

-b.64

-9.96

-13.3

-16.6

0 dB = 0.686mW/g

4.2 PCS1900-Leftside- Tilt-Mid-SlideOff

Date/Time: 2008-7-27 14:36:27

Test Laboratory: SGS-GSM

GSM1900--LeftHandSide-Tilt-Mid-Slide Off
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.208 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.2 VV/m; Power Drift = -0.100 dB

Peak SAR (extrapolated) = 0.278 W/kg

SAR(1 g) = 0.175 mW/g; SAR(10 g) = 0.103 mW/g

Maximum value of SAR (measured) = 0.192 mW/g
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4.3 PCS1900-Leftside- Cheek-Mid-SlideOn

Date/Time: 2008-7-27 15:20:27

Test Laboratory: SGS-GSM

GSM1900--LeftHandSide-Cheek-Mid-Slide On
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle open/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.384 mW/g

Cheek position - Middle open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 4.80 V/m; Power Drift = -0.012 dB

Peak SAR (extrapolated) = 0.554 W/kg

SAR(1 g) = 0.355 mW/g; SAR(10 g) = 0.209 mW/g

Maximum value of SAR (measured) = 0.395 mW/g
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4.4 PCS1900-Leftside- Cheek-Tilt-SlideOn

Date/Time: 2008-7-27 14:58:15

Test Laboratory: SGS-GSM
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GSM1900--LeftHandSide-Cheek-Tilt-Slide On
DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; &= 41.8; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle open/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.104 mW/g

Tilt position - Middle open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.60 VV/m; Power Drift = -0.139 dB

Peak SAR (extrapolated) = 0.136 W/kg

SAR(1 g) = 0.088 mW/g; SAR(10 g) = 0.053 mW/g

Maximum value of SAR (measured) = 0.096 mW/g
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4.5 PCS1900-Leftside- Cheek-WorstCase-Low

Date/Time: 2008-7-27 16:04:52

Test Laboratory: SGS-GSM

GSM1900--LeftHandSide-Cheek-Low-Slide Off
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.34 mho/m; &.=415; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.817 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.91 V/m; Power Drift = -0.037 dB

Peak SAR (extrapolated) = 1.24 W/kg

SAR(1 g) = 0.742 mW/g; SAR(10 g) = 0.416 mW/g

Maximum value of SAR (measured) = 0.830 mW/g
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4.6 PCS1900-Leftside- Cheek- WorstCase-High

Date/Time: 2008-7-27 15:43:00

Test Laboratory: SGS-GSM

GSM1900--LeftHandSide-Cheek-High-Slide Off

DUT: KS005AWO02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.39 mho/m; &.=41.1; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.620 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.99 VV/m; Power Drift = -0.081 dB

Peak SAR (extrapolated) = 0.961 W/kg

SAR(1 g) = 0.560 mW/g; SAR(10 g) = 0.308 mW/g

Maximum value of SAR (measured) = 0.646 mW/g
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4.7 PCS1900-Leftside- Cheek- WorstCase+BT

Date/Time: 2008-7-27 16:28:03

Test Laboratory: SGS-GSM
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GSM1900--LeftHandSide-Cheek-Low-Slide Off +BT
DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.34 mho/m; &= 415; p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low BT/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.808 mW/g

Cheek position - Low BT/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.87 VV/m; Power Drift = -0.080 dB

Peak SAR (extrapolated) = 1.23 W/kg

SAR(1 g) = 0.734 mW/g; SAR(10 g) = 0.412 mW/g

Maximum value of SAR (measured) = 0.819 mW/g
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4.8 PCS1900-Rightside- Cheek-Mid-SlideOff

Date/Time: 2008-7-24 10:05:19

Test Laboratory: SGS-GSM

GSM1900-RightHandSide-Cheek-Mid-Slide Off
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.657 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.75 V/m; Power Drift = -0.278 dB

Peak SAR (extrapolated) = 1.02 W/kg

SAR(1 g) = 0.572 mW/g; SAR(10 g) = 0.303 mW/g

Maximum value of SAR (measured) = 0.648 mW/g
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4.9 PCS1900-Rightside- Tilt-Mid-SlideOff

Date/Time: 2008-7-24 10:32:26

Test Laboratory: SGS-GSM

GSM1900-RightHandSide-Tilt-Mid-Slide Off
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.206 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 11.5 V/m; Power Drift = -0.124 dB

Peak SAR (extrapolated) = 0.261 W/kg

SAR(1 g) = 0.169 mW/g; SAR(10 g) = 0.101 mW/g

Maximum value of SAR (measured) = 0.182 mW/g
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4.10 PCS1900-Rightside- Cheek-Mid-SlideOn

Date/Time: 2008-7-24 11:49:14

Test Laboratory: SGS-GSM

GSM1900-RightHandSide-Cheek-Mid-Slide On
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle Open/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.250 mW/g

Cheek position - Middle Open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.84 VV/m; Power Drift = -0.272 dB

Peak SAR (extrapolated) = 0.344 W/kg

SAR(1 g) = 0.222 mW/g; SAR(10 g) = 0.136 mW/g

Maximum value of SAR (measured) = 0.241 mW/g
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4.11 PCS1900-Rightside- Cheek-Tilt-SlideOn

Date/Time: 2008-7-24 12:24:07

Test Laboratory: SGS-GSM
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GSM1900-RightHandSide-Tilt-Mid-Slide On
DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; &= 41.8; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position -Mid Open/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.197 mW/g

Tilt position -Mid Open/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.26 VV/m; Power Drift = -0.097 dB

Peak SAR (extrapolated) = 0.285 W/kg

SAR(1 g) = 0.175 mW/g; SAR(10 g) = 0.105 mW/g

Maximum value of SAR (measured) = 0.192 mW/g
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4.12 PCS1900-Rightside- Cheek-WorstCase-Low

Date/Time: 2008-7-24 10:57:02

Test Laboratory: SGS-GSM
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GSM1900-RightHandSide-Cheek-Low-Slide Off
DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.34 mho/m; &= 415; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.731 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.3 VV/m; Power Drift = -0.026 dB

Peak SAR (extrapolated) = 1.13 W/kg

SAR(1 g) = 0.648 mW/g; SAR(10 g) = 0.346 mW/g

Maximum value of SAR (measured) = 0.723 mW/g
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4.13 PCS1900-Rightside- Cheek- WorstCase-High

Date/Time: 2008-7-24 11:24:37

Test Laboratory: SGS-GSM

GSM1900-RightHandSide-Cheek-High-Slide Off
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.39 mho/m; &.=41.1; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.783 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.1 VV/m; Power Drift = -0.163 dB

Peak SAR (extrapolated) = 1.26 W/kg

SAR(1 g) = 0.686 mW/g; SAR(10 g) = 0.356 mW/g

Maximum value of SAR (measured) = 0.761 mW/g
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4.14 PCS1900-Rightside- Cheek- WorstCase+BT

Date/Time: 2008-7-24 13:44:54

Test Laboratory: SGS-GSM

PCS1900-RightHandSide-Check-High+BT

DUT: KS005AW02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.39 mho/m; &.=41.1; p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High +bt/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.642 mW/g

Cheek position - High +bt/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 9.75 V/m; Power Drift = -0.143 dB

Peak SAR (extrapolated) = 1.04 W/kg

SAR(1 g) = 0.582 mW/g; SAR(10 g) = 0.300 mW/g

Maximum value of SAR (measured) = 0.639 mW/g
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4.15 PCS1900-Bodyworn- GPRS-Low-Slideon-Headset189515489

Date/Time: 2008-7-23 23:56:44

Test Laboratory: SGS-GSM

GSM1900-Body-Worn-GPRS-Low-1.5cm-489-Slide On

DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:4
Medium: HSL1900-Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.53 mho/m; &.=52.7; p = 1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn -Low 489 Open/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.750 mW/g

Body Worn -Low 489 Open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.60 VV/m; Power Drift = -0.081 dB

Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.673 mW/g; SAR(10 g) = 0.404 mW/g

Maximum value of SAR (measured) = 0.731 mW/g
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4.16 PCS1900-Bodyworn- GPRS-Mid- Slideon-Headset189515489

Date/Time: 2008-7-23 22:28:54

Test Laboratory: SGS-GSM

GSM1900-Body-Worn-GPRS-Mid-1.5¢cm-489-Slide On

DUT: KS005AW02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4
Medium: HSL1900-Body Medium parameters used: f = 1880 MHz; g = 1.56 mho/m; &.=52.6; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle 489 Open/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.706 mW/g

Body Worn - Middle 489 Open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.68 VV/m; Power Drift = -0.101 dB

Peak SAR (extrapolated) = 1.05 W/kg

SAR(1 g) = 0.636 mW/g; SAR(10 g) = 0.378 mW/g

Maximum value of SAR (measured) = 0.689 mW/g
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4.17 PCS1900-Bodyworn- GPRS-High- Slideon-Headset189515489

Date/Time: 2008-7-23 23:30:11

Test Laboratory: SGS-GSM

GSM1900-Body-Worn-GPRS-High-1.5cm-489-Slide On

DUT: KS005AW02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:4
Medium: HSL1900-Body Medium parameters used: f = 1880 MHz; g = 1.56 mho/m; &.=52.6; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High 489 Open/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.597 mW/g

Body Worn - High 489 Open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.96 VV/m; Power Drift = -0.021 dB

Peak SAR (extrapolated) = 0.880 W/kg

SAR(1 g) = 0.534 mW/g; SAR(10 g) = 0.316 mW/g

Maximum value of SAR (measured) = 0.581 mW/g
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4.18 PCS1900-Bodyworn- GPRS-Low-Slideon- Headset189515489

Date/Time: 2008-7-23 21:35:19

Test Laboratory: SGS-GSM

GSM1900-Body-Worn-GPRS-Low-1.5cm-489-Slide Off

DUT: KS005AW02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:4
Medium: HSL1900-Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.53 mho/m; &.=52.7; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low 489/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.561 mW/g

Body Worn - Low 489/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.45 VV/m; Power Drift = 0.099 dB

Peak SAR (extrapolated) = 0.840 W/kg

SAR(1 g) = 0.506 mW/g; SAR(10 g) = 0.300 mW/g

Maximum value of SAR (measured) = 0.549 mW/g
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4.19 PCS1900-Bodyworn- GPRS-worstcase-Headset189660148

Date/Time: 2008-7-23 22:59:17

Test Laboratory: SGS-GSM

GSM1900-Body-Worn-GPRS-Low-1.5cm-148-Slide On

DUT: KS005AW02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:4
Medium: HSL1900-Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.53 mho/m; &.=52.7; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low 148 Open/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.667 mW/g

Body Worn - Low 148 Open/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.68 VV/m; Power Drift = -0.033 dB

Peak SAR (extrapolated) = 0.967 W/kg

SAR(1 g) = 0.594 mW/g; SAR(10 g) = 0.354 mW/g

Maximum value of SAR (measured) = 0.645 mW/g
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4.20 PCS1900-Bodyworn- GPRS-worstcase-BT

Date/Time: 2008-7-23 22:03:14

Test Laboratory: SGS-GSM

GSM1900-Body-Worn-GPRS-Low-1.5¢cm-BT-Slide On

DUT: KS005AW02; Type: Body; Serial: 20080721

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon
request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The
result shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report

shall be reproduced except in full, without written approval of the Company.

SHGSM
SGS-CSTC Standards Technical Services, Co, Ltd 9/F, 3 Building, No. 889, Yishan Road, Shanghai, China 200233 t (86 -21) 61402666*2736 f (86 -21) 54500149 WWW.CN.Sgs.com
Shanghai Branch GSM-Laboratory Flfste e 1 889 £) 3 #1445 9 % ﬂlﬂéﬂ 1 200233 t (86 -21) 61402666*2736 f (86-21) 54500149 e  sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)



Report No.: GSM11082158-2
Issue Date: Aug 08, 2008
Page 63 of 98
Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:4
Medium: HSL1900-Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.53 mho/m; &.=52.7; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low bt/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.555 mW/g

Body Worn - Low bt/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 6.49 V/m; Power Drift = 0.020 dB

Peak SAR (extrapolated) = 0.827 W/kg

SAR(1 g) = 0.501 mW/g; SAR(10 g) = 0.297 mW/g

Maximum value of SAR (measured) = 0.544 mW/g
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4.21 PCS1900-FlatPhantom-CS-Mid-0.5cm-Slideoff

Date/Time: 2008-7-27 17:04:43

Test Laboratory: SGS-GSM

GSM1900-Head-Worn-Mid-0.5cm-Slide Off

DUT: KS005AWO02; Type: Body; Serial: 20080721
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Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m°

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.751 mW/g

Body Worn - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.88 VV/m; Power Drift = -0.265 dB

Peak SAR (extrapolated) = 1.25 W/kg

SAR(1 g) = 0.650 mW/g; SAR(10 g) = 0.351 mW/g

Maximum value of SAR (measured) = 0.718 mW/g
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4.22 PCS1900-FlatPhantom-CS-Mid-0.5cm-Slideon

Date/Time: 2008-7-27 17:32:21

Test Laboratory: SGS-GSM

GSM1900-Head-Worn-Mid-0.5cm-Slide On
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DUT: KS005AW02; Type: Body; Serial: 20080721

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; & .= 41.8; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Cdlibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - MiddleOpen/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.718 mW/g

Body Worn - MiddleOpen/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.39 V/m; Power Drift = -0.060 dB

Peak SAR (extrapolated) = 1.20 W/kg

SAR(1 g) = 0.683 mW/g; SAR(10 g) = 0.388 mW/g

Maximum value of SAR (measured) = 0.740 mW/g
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Appendix

1. Photographs of Test Setup

1900MHz N S —— 1900MHz
|
i

15 cm

15cm ¢
‘_
Fig.2 Photograph of the Tissue Simulant Fig.3 Photograph of the Tissue Simulant
Liquid depth 15cm for Head Liquid depth 15cm for Body-Worn
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1 b e
= Chesk

Cheak

Fig.4 Photograph of the Left Hand Side Cheek status
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Tilt 15

Fig.6 Photograph of the Right Hand Side Cheek status
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Fig.7 Photograph of the Right Hand Side Tilt status

Fig.8 Photograph of the BodyWorn status
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MIC 0,5em

MEC 0 fem

Fig.9 Photograph of the Flat Phantom status

2. Photographs of the EUT

Fig.10 Front View
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Fig.11 Back View

3. Photographs of the battery

- N W

& &
Fig. 12Battery
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SG!

4. Photograph of

/8
the charger and Headset
=k T |

Fig.13 Charger Figl4 Headset
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ES3DV3 SN:3088 January 18, 2008

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Last calibrated. December 12, 2006
Racalibrated: January 18, 2008

Calibrated for DASY Syslems

Mole: ror-campaizhe with DeSYE avsemt)

CurlTeabs Bl OS5 3068 JanlB Paga Jal 8
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ES3DV3 SN:3088 January 18, 2008

DASY - Parameters of Probe: ES3DV3 SN:3088
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Sensitivity in Tissue Simulating Liquid (Conversion Factors)
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E330V3 SM:3088 January 18, 2008

Frequency Response of E-Field

(TEM-Caill:ifi110 EXX, Waveguide: R22)
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ES3I0V3 SN:3088 January 18, 2008

Receiving Pattern (¢), 3 =0°
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ES3DV3 SN;3088 January 1B, 2008

Dynamic Range f(SAR42q)

(Waveguide R22, f = 1800 MHz)
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ES30V3 SN:3088 January 18, 2008

Conversion Factor Assessment
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ES30V3 SN:3088 January 18, 2008

Deviation from Isotropy in HSL
Error {§, 4), f=900 MH=z

Efror [d]

n
B 003040 B-5.00-0 60 B-060-0.80 B-040-0.00 B-030-000 |
IEEM-D.:\: BN 040 D040-020 Basiosn mons-i.0d

Uncertainty of Spharical sotropy Assessment; $ 2.6% (k=2)

Corfificobe Moe EE3-3083_JandD Page 5ol 3
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6. DAE Calibration certification

Calibration Laboratory of A, Isg Sehvmizarisshar Kainrierdionst

Schmid & Partner ﬁﬁg % = 2 Barvicn silass &idaiannage
Engineering AG s = & Servizio srizoers i taraturs

Frughaussirasss 43, 3004 Zurich, Switeriand % .f.’.“'..\”} R S Seiss Gallbeafion Bervice

gcacited by e Swiss Actredation Senice [SAS5) Aecreditation He: SC5 108

Tha Swiss Acoreditadion Serdce B ane of the skgnstories bo e EA

Multixieeal A | R e grvilon of caliheatian cortficaios

Cliant 5G5S - CSTC (MTT) Cortificate No: DAE3-568 Mov(T

CALIBRATION CERTIFICATE

Otgect DAE3 - SD 000 D03 AA- SN: 589

Caiibration procecors{s) Qs CAL-0Bvi2

Celibration procedurs for the data acquisition slectronics {DAE)

Ll ibration dabe: Wovember 18, 2007

tonditon of the =licated ks In TolerAnce

T calitwalin conl stz docurvents the raceabilty to national mendants, whick el be e physcal units of moasuromenls (51
ThE miesaserEmeTs o e orcedsnties wills confdency pobatilty ang gven on e kiowing pagas and me pat of the carlificate,

All calibrsinng hir bocn conductod inthe closed Inboratony fagiity: ervironmend lemperstuns (22 £ 3)°C ard Fuidily < T0%.

Cadibrabion Ecvipmen] med (MATE eilical Ind caihmninng

Primary Standamds |10 Gl D { bl by, Colifcate Moy ‘Echaduled Cal braton
Fukn Pronsess Cadbradar Type TUR | S0 @2abbld -0 (Bl AG, Mo BeaT) Ool-03
Hakthiay W timeter Tyme 5007 SN DATETA CE-N0T (Fisl A N G465 Ot
Sucornday Stamicil: o Eheck Date (in housef Sehud il Thak
Catdrainr Bt Vi SE MG COG AR 1004  Z8-Jun-0T |SPEMG, In house cweck) I Pwrrge Clugck, Jun=0f
iy Fusction dignate
Dalkraied by Uerninigue Shtien wchican .H {'{#ﬂ
Appoved F'r Bombcit FSE Directr e
’ L SRS

Iszued: Hovernber 19, 2007

1his casbibralon cerrficabs Shal ned B reproduis Saoept i Bl wilou, wiken ap0oval of the Bhoranary.

Cerlificaie Mo, DAEI-E38 N7 Paga 1ol &
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DC Voltage Measurement
A0 - Corwerter Resolution nominal

High Rarge: 5B = .1V full mnge = 100, ._«300my
Low Ranga: ILSE = EinY full anga= 1. +3mi
DASY messsurenmenl parameters: Aula Zaro Time: 3 sec; Measanng time: 3 sec
Calibration Factors X Y Z
High Ranga A0 TTE £ 0.1% (x=2) | 404,362 + 0.1% (k=2) | 404137 £ 0. 1% (k=2)
Low Range 304862 £ 0.7% («=2) | 394274 + 0.7% [k=2) H.M?ﬁ}'_:l-r 0.7% (k=2)
Connector Angle
Connector Angle io bo used in DASY eyslam 265°41°
Carlikzate Moo AES-560 howlld Prga d af &
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SGS

Appendix
1. DC Voltage Linearity

High Range Input (1) Reading (1] Error (%)
Channel X + Input 200000 ToEGaa.4 0.00
| Ghannel X + Input 20000 2000310 0.0z
Channel X = Inpui 20000 - 1998843 .01
Channel ¥ # Inpust 200000 195990.8 0.00
Channel ¥ + Input 20000 20000,56 000
. Channal ¥ = Inpard 00K =003 75 0Oz
‘ChannelZ  +Input 200000 108000 7 n.on
Channel 2 # Input 20000 1869891 D00
Channgl Z - Inpud 20000 200041 53 009
Low Range mput Ly Reading [uV] Errar (%)
Channel X * Inpit 2000 2000 a0k
Channel X & Input 200 159,91 <005
Chamnal X = Input 200 .12111.13 _JE'E
Channgl ¥ + Imput 2000 2003 WAL
Chamned ¥ + Imput 200 168.80 0.55
Channed ¥ - It 230 -200.33 a.A7
Channed Z + knput 2030 2000 0Gd
Channgd £ + Imput 230 196,87 -0.56
Channel £ - Inpast. 230 200,97 .48
2. Common mode sensitivity
DASY maasuremen! parsmeters: Auto Zero Time: 3 sec; Measuring tma: 3 sac
Carmmon mode High Range Low Range
Ingeut Vieltage (mi) Average Reading (n¥) Bverage Reading (V)
Channel ¥ 200 .51 -5.11
= 200 514 516
Channal ¥ HIN) i . ] 74
-0 213 BT4
Channal Z 0 5.41 565
=200 o B 4.15
3. Channel separation
LWASY measwament parametars: Aubs Sero [iTe: 5 soc; Measunmg time: 3 sec
Input Voltage (mV) | Channal X (u¥) | Channed ¥ {uV) | Channel Z (uv)
| Channed X 200 - 162 007
Channed ¥ 200 Ja4 358
Chaanmel £ 200 =057 -0.43
Cartificaie: No. DAER-568_NowlT Pages 4 of &
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4. AD-Converter Values with inputs sharted
DASY massurermant parsnsebers: Auto Zarc Time: 3 sec; Measuring tima: 3 sec

High Range (L3B) Low Range (LSE)
Channel X 16365 1875
Channal ¥ 15747 16647
Channel Z i6314 181

5. Input Offset Measurement
DASY messwament parameabars: Auto Zera Time: 3 sac; Maeasuring time: 3 sec

Imput 1O
Avorage (V) | min. Offeet (V) | max Offeet {1V} L ?:‘,' r' -
Channel X o0z 085 132 .32
Channel ¥ -0Ed -1.53 .45 0,30
Chanuel 2 58 28 0,14 ' 0.35
6. Input Offset Current
Momina gl crsiicy offset corent onal channeis: <250
7. Input Resistance
Zaroing (MOhm) Meaguring (MOhm)
Channal X QU000 196.3
Channal ¥ 02000 2032
Channal Z 00 204.8
B. Low Battery Alarm Voltage iverified duing pre test]
Typicel veluas Alarm Lewel (VDC)
Bupply |+ Voc) TR
Supply (- Vs -Th
9. Power Consumplion jwerflec during pre test)
Tyoical values | Switched off {mA) | Stand by (mA} | Transmitting (mA)
| Supply (+ Veo) | 0o 'l +14
| suppty [- vee) [ -0 - .4

Conificate No: DAEZ-560_RovO7 Pege Sal 5
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7. Dipole Calibration certification

Calibration Laboratory of A Schwsizarischer Kalibrnrdons:
Schmid & Partrer it Sarvioe suisss Ftalonnags
Engincering AG 4 i Sorvizio svizmers di larslua
Fuumheusabasse 43, 8004 Zurkch, Switzerland ¢¢,@f Swiss Calibration Sarvice
Accrecibed by e Swiss Acorediialion Serdos 15A5) Acoreditation Na.: SCS 108

Tha Ewias Acoreditation Servics is are of the signatories to the EA
Middilatarz| Agroomant for ke recogaition of callbration certificates

Dioamber2fiioor (T S SER R R
Conéion o the caibestnd tom. A TolepRigRine.,  EEEC 0 ISR ORTIPRCERTER

Calforation da;

Tei caibrstcn st nae documents the Taceabilty o nakemal standarcs, which realze e physcal units of mecsurements (31).
The messuresants ond tha uncertainiies with confidance protmbSty are grven an the falowng pages anr Am par of the cerifokz

A calitsli pns haus hasn sncude i1 ine dosed aboratery I3cliy: amimnment emperature (22 2 370 and Bumidity < 705,

Calibrafion Equiomen| uagd (MATE entioal for cal bration)

Primary Standards mg Cal Do (Salieabed by, Cerlicalc Ma.) Schedulec Calkeal
P irater EFM S48 GEITAIITI DDt U7 R 1 S, Moo 3 V=007 36] Ork-08

Prowar aansar H2 HAH1A USITEITAS (40007 (METAS, Mo, 217-00738] CctLd

Fohorgmcn 20 B Athenuabor S 506G (201 Of-fug-O7F (METAS, Ho 217-00718) Al

Retarasss 1048 Atenyustar ) 5047 2 (0rh O7-Aug-O7 (METAS, No 217-00718) Auag-0E

e bereses Prube ET3DWE (HF} SH: 1807 25007 {SFEAE, Mo, ET21B07_DoslT) Cel-0E

DAE4 BN DT ko7 (SPFAG, Mo, DAELED1_ anllT) Jan-08

| Secorcary Slandarde lio# Chack Dl (in el Schedued Sherk
Foswar sansor HP B4AA MYSIEEET 002 [SPEAG 0 house chask Q07! In hause check: Dut-08
RF panennr R4S SAT-08 100005 Aoty B9 [SPEAS, in house check Dci-07) In house cheok: Dt 06
Blnbwerk Amatyzer HP BTRIE USITISNSAS S4B 13-02-00 (SPEAG In house chask Det07] In heasn check: DutOR

Cakbraied by

ippooeed by

Issued: December 31, 2007

This callarmicr ceriicate shall i be e weest il wikoal wiithen spasval of the lasarmtar.

Cantificaie Ne: 01T3H00V2-50028 CeclT Fage 1ol 3
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Calibration Laboratory of i, Bl Kallbrierdiznst
E el s s har Iy BN
Schmid & Partner N e ¢ Service suisse detalonnage
Enginesning AG S Sorvizio svizzere di bratars
Zoughiussisasse 43, 8004 Zurich, Swizeriand “-:-_r-'.-':':':l'\;}*' 5  Suwiss Callbration Servics
gl
Arsrertted oy the Swiss ASoRIMABOn Servios (SAS) Accreditation Mo . SCS5 108

Tha Swire Accraditation Servica ks one of tha signatories o tha E&
Multilaberal Agrasmant far tha recognition of calibration cartificybes

Glossary:

T5L tissue simulating Bould

ConvF sensitvity in TSL I NORM xvz
WA not applicable or not measurad

Calibration is Performed According to the Following Standards:

a! |[EEE Std 1528-2003, "IEEE Recommendsad Practice for Determining the Peak Spatial-
Averaged Specific Absorplion Rate (SAR) in the Human Head from Wireless
Communicatons Devices: Measuramen! Techrigues”, December 2003

b] |EC 62208-*, "Procedurs to measure the Specific Abscrption Rate (SAR) for hand-hsld
devices used in close proximity to the ear (requency range of 300 MHz to 3 GHz)'", February
2005

¢) Federal Communications Commission Office of Engineering & Technology (FCC OET),
“Ewaluating Compliance with FCC Guidelines for Human Exposure to Radiofreguency
Electromacnetic Fields: Additional Information for Evaluating Compliance of Mabile and
Fortable Devicas with FCC Limils for Human Exposure to Radicfrequency Emissions”.
Supplemant C (Editon 09-01) to Bulletin 65

Additional Documentation:
d) DASYd Syslem Handbook

Meathods Appliad and Interpretation of Parameters:
s AMessurement Conditions: Further details are available from the Validation Report at the end
of the cerificate. All figures stated in the certificale are valid at the frequency indicated.

«  Antenna Parameters with T5L; The dipole is mounted with the spacer o position its foed
point exacty below the center marking of the flal phantom saction, with the arme orientad
parallel to the body Axis,

s Fead Point impedsnce and Refurn Loss: These parameters are measured with the dipole
positioned under the liquid filled phantom. The impedance stated is transformead from the
measurement at the SMA connector to the fead poinl. The Return Loss ensures low
reflected power. Mo uncertainty required

s Elactical Delay: One-way delay between the SMA connector and the antenna feed point. No
uncertainty required.

s  SAR measurad: SAR measured at the stated antenna input power.

s SAR nowmalized: SAR as measured, nommslized (0 an inpul power of 1 W at the antenna
connedctor,

= SAR for nominal TSL parameters: The measured TSL parameters are used to caloulale the
nominal SAR result.

Crethicate Mo: D1B00VI-64028_Deca? Paga 2 af 8

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon
request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The
result shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report
shall be reproduced except in full, without written approval of the Company.

SHGSM
SGS-CSTC Standards Technical Services, Co, Ltd. 9/F, 3 Building, No. 889, Yishan Road, Shanghai, China 200233 t (86 -21) 61402666*2736 f (86 -21) 54500149 WWW.CN.SgS.com
Shanghai Branch GSM-Laboratory, FliEste ey (2% 889 ) 3 FI4% 9 % filiZf * 200233 t (86-21)61402666+2736 f(86-21) 54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)



Report No.:. GSM11082158-2
Issue Date: Aug 08, 2008
Page 90 of 98

Measurement Conditions
D85y system configuration, as far 22 nol given on page 1.
DASY Varsion DaEYa VAL
Extrapolation Adeanzed Exirapolation |
Phantom hofusiar Flat Phamtom W0
Distance Dipole Center - TSL 10 e with Spacer
Zoom S Resolution dx, dy. dz =S mm
Frequency 1900 hiHz £ 1 M-z 4
Head TSL parameters
T falowing parameters and calculations were applied.
Tamparatura Parmittivity Conductivity
Mominal Haad TSI. parameters b 40.0 1.40 mhoim
Measured Head TSL parameters [220+02)'c Ja0+6% 1.46 mhoim + & %
Head TSL temperaturs during tast imEsaa T | — = "]
SAR result with Head TSL
| SAR averaged over 1 em’ (1 g) of Head TSL wandilion
SAR measured 250 mW input power DA2mW g
SAR normalizec marmalized to TW BImW g
SAR for nomingl head TEL pararnaiers ' narrnakzed o TW I mW g 170 % (k=2)
SAR averaged over 10 em® [10 g} of Head TSL Condizion
SAR measured 250 W mput powar 514 miiig
| SR nomrakized nnﬁ;sulaad ba W 208 mW i g
SAR for nominal Head T3L pasamelers ' nomnalized o W 20.2mW g * 165 % (ke2)

' Comaction to rermiral TSL pewarnctors according to d), chapter “SAR Sensitivities”

Cortificata No. D1930V2-SI0Z_Deci? Page 3ol
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Body TSL parameters

The kollvwing parametss and caliadaicres were applied

Temperatre Permittivity |  Conductivity
Mominal Body TSL parsmaters 220°C 533 |  152mhoim |
Measured Body TSL parameters {22002 "C 535+8% 1.54 mhaim £ 6 %
Body TSL temnperature during test (21.5£02)°C e —_ |
SAR result with Body TSL

] BAR averaged n‘lf_i_::n’ {1 g of Body TSL Condition

| 547 messured 250 W inpull poawer 9.34mW g
SAR normalized narmalized to W T 4mt (g
SAR for nominal Body T5L paramaiers * rarmalized o TW IT2mWigti17.0% (k=2)
SAR averaged over 10 em’ [10 g) of Body TSL condition
4R measurad 260 mW inpist power 4097 mWig
SAR norrmaioed normalized i 1W 1aamiig
SAR for nomenal Body TSL parameters nermalized to 1W 19.8 mW /g 2 16.5 % (k=2)

¥ Comection to nominal TSL parameters according be d), chapber "SAR Sensitiviias

Cerificate Ho: D1900VE-S002E D7 Paga 4af9
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Appendix
Antenna Parameters with Head TSL

Impadanss, irarmalormed o fesd poinl 51T 0+ 520
Returm Loss =243 dB

Antenna Parameters with Body TSL

Impedanse, ransformed bo feed point 4050+ 340
Relura Logs -FA1E

General Antenna Parameters and Design

Eleclrical Deday (ome Ereclion) 1.198 s

Alter lorg berm usa with 100W radiated power, only a slight warming of the dipoie near the feedpoint can be measured.

The dipole is mads of stanviard semirigid coaxial cable, The center conductor of the feeding line is directly connected to the
sasnundd arm of thes dipobe. The anteama is themmfore shor-cirenibed for DC-signals.

Mo axcesshe lorse must ba spplied lo ihe dpoela srms, becsuse they might band or the soldarad connectione near the
fezdooint may be damaged.

Additional EUT Data

Marifachured by | EPEAG
Maniufactired an December 17, 2002
Cartificabe g LBOAE-500RE_Dacd T Pago 6 of 9
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DASY4 Validation Report for Head TSL
Date/Time: 21.12.2007 09:53:50

Test Laboratory: SFEAG, Zurich, Switzerland
DUT: Dipole 1900 MHz: Type: D1%0V2; Serial: DI900V2 - SN:5d028

Communication System: CW; Frequency: 1900 MHz; Drury Cycle: 1:1

Medium: HSL U110 BB,

Medium parameters used: = 190 MHz: o = 1.46 mho'm; g, = 3%, p = 1000 leg/m’
Phantom section: Flat Section

Measurement Standard: DASY4 (High Precision Assessment)

DA5Y4 Configuration;
& Prishe: ETIDVE - SN1507 (HF): ConvFi4.84, 4.80, 4.96); Calibrated: 26102007
& Senger-Surface: dmm (Mechanical Surface Detection )
+  Dlectromics: DAES Snt0]: Caldbrated: M01.2007
»  Flamiom: Feal Flentom 5.0 (froat Tvpes QROSIPI0AN,; .

o PMesarement 5W: TIASY, Va7 Build 35; Postprocessing SW: SEMCAD, V1.8 Build 172

Pin =250 mW; d = 10 mm/Zoom Scan (7x7xT) Cube 0:
Measurement grid; éx=5mm, dy=5mm, dz=5mm

Refererios Value = 80.9 ‘l.lr.l'l11; Poweer DA ft = 010 AB

Peak SAR (cxtrapolated) = 17.2 Wikg

SAR(l g) =982 mWig: SAR(LD g) =514 mWig

Maximmm value of SAR (messured) = 109 mWig

-2.58

-1.36

1.0

-14.7

-10.4

BB = 10.89mi¥i
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Impedance Measurement Plot for Head TSL
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DASY4 Validation Report for Body TSL
Date/Time: 21.12.2007 1 1,05:06

Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Mpode 1900 MHz; Tvpe: DI900VE; Serial: DI900V2 - SN:5d028

Commumication System: CW; Frequency: 1900 MHz; Duty Cycle: 1:1

Medivm: MSL U10 BB;

Medium parameters used: {= 1900 MHz; o = 1.54 mho'm; £, = 53.6; p= 1000 ke'm®
Phantom section: Flat Section

heasurement Standard: DASY 4 (Hipgh Precizion Assessmment)

DASY4 Confguration:
& Probe: ET300H - SNISOT (HF ConvEi4.28. 428 4.48% Calitraved: 26.10.2007
s Bgneor-Surfece: 4mm (Mechanical Surface Detection)
»  Clectranics: DAL Sn6dl; Calibrarad: 30001 2007
¢ Phanton: Flat Phantoon 5.0 {ack’ Tye: CHEMMAIPS0AA; 3

®  Measorement SW: TRASYA, V.7 Build 53; Fostprocessing SW:SEMCAD, ¥1.8 Build 172

Fin = 250 mW; d = 10 mm/Zoom Scan (TxxTyCube 0:
Measurament grid; dx=3mm, dy=>5mm, dz=5mm

Reference Vahie = R0, Vim;, Power Dnft = 1044 dB

Peak SAR (extrapolated ) = 16.0 Wikg

SAR(] g) =934 mW/g; SAR(I0 g) = 4.97 mWig

Maximum valne of SAR (measured) = 100.5 mWig

dB
nooa

a3z

133

-16.6

OdB = 10 5='W
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Impedance Measurement Plot for Body TSL
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8. Uncertainty analysis

Tol. Prob. | Div. | (e} (e | St une. (£ 9 | (w)
Error Description [+ W) | dist. (lg) | (10g) [ (1) | (10e)
Measurement Svstem
Probe Calibration 4.8 N 1 1 1 4.8 4.8 %
Axial Isotropy Ni i v3 1 1 2.7 2.7 3
Hemispherical Isotropy I} i Wva 1 1 I} 0 3
Boundary Effects 1.0 i ] 1 1 (.G (.6 3
Linearity Ni i Wva 1 1 2.7 2.7 3
Syatem Detection Limit 1.0 B ] 1 1 (1.6 (.6 3
Readont Electronics 1.0 N 1 1 1 1.0 1.0 %
Response Time I} B W 1 1 I} 0 3
Integration Time i} B V3 1 1 i} i) 5
RF Ambient Conditions 3.0 B W3 1 1 1.7 1.7 5
Probe Positioner 0.4 B V3 1 1 .2 n2 e
Probe Positioning 2.0 B WV 1 1 1.7 1.7 e
Algoritlums for Max, SAR Ewal. 1.0 B va 1 1 (.G (.6 e
Fipole
Dipole Axis to Liguid Distance 2.0 B Vv 1 1.2 1.2 e
Input power and SAR drift meas. 4.7 B va 1 1 2.7 2.7 s
Phantom and Tissue Param.
Phantomm Uncertainty 4.0 B va 1 1 23 2.3 s
Ligquid Conductivity {target) o.0 L. Wi 064 | 043 1.8 1.2 s
Liquid Conductivity {imeas.) 2.5 N 1 nG64 [ 043 1.6 1.1 *
Liguid Permittivity (target) 5.0 B va 0.6 | 049 1.7 1.4 ¥
Liguid Permittivity [meas.) 2.5 N 1 0.6 | 049 1.5 1.2 s
Combined Stdandard Uncertainty . H.1 %
Coverage Factor for 9595 kp=2
Expanded Uncertainty | | | [ 168 ] 162 |

Dasy4 Uncertainty Budget

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon
request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The
result shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report

shall be reproduced except in full, without written approval of the Company.

SHGSM
SGS-CSTC Standards Technical Services, Co Ltd 9/F, 3¢ Building, No. 889, Yishan Road, Shanghai, China 200233 t (86 -21) 61402666*2736 f (86 -21) 54500149 WWW.CN.Sgs.com
Shanghai Branch GSM-Laboratory FIEs!e YA e 125 889 ) 3 FJA% 9 & ﬁlﬂi:ﬂ 1200233 t (86 -21) 61402666*2736 f (86-21) 54500149 e  sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)



Report No.:. GSM11082158-2
Issue Date: Aug 08, 2008
Page 98 of 98

9. Phantom description
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10.CNAS Certificate
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China National Accreditation Service for Conformity Assessment

LABORATORY ACCREDITATION CERTIFICATE
(No. CNAS L1486 )

China National Acereditation Service for Conformity Assessment s accredited

SGS-CSTC Standards Technical Services Co., Ltd. Shanghai
Branch GSM Laboratory

fo ISOAEC 17025:2005 General Requirements for the Competence of
Testing and Calibration Laboratories{CNAS-CLOT Accreditation Criteria
for the Competence of Testing and Calibration Laboratories) for the
competence in the ffeld af tesiing,

The yeope of accreditation is detailed in the amached schedule bearing the same
accredifafion number gy ghove, The schedule forms an infepral part of iy

certificare.

Date of lssue: 2007-08-28
Date of Expiry: 2008-06-14 ! ﬁ
Data of Initial Accreditation: 2004-06-15

Sigaed on belalf ol China Satiansl Acereditation Service
Tor Canlermily Asscssmenl

hinag Fatiopal Acarsdiialion Servicr Ber
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